EXHIBIT B

Certificate of Insurance
and

Evidence of Insurability



EXHIBIT C

Proposal of Engineering Services
and

Related Matters

EXHIBIT D
Further Description of Basic Engineering Services
and

Related Services



EXHIBITB
Certificate of Insurance
and

Evidence of Insurability



P
ACORD
v

CERTIFICATE OF LIABILITY INSURANCE

SSIMONEAU

DATE (MM/DD/YYYY)

10/30/2014

STRAASS-01

REPRESENTATIVE OR PRODUCER, AND THE CERTIFICATE HOLDER.

THIS CERTIFICATE IS ISSUED AS A MATTER OF INFORMATION ONLY AND CONFERS NO RIGHTS UPON THE CERTIFICATE HOLDER. THIS
CERTIFICATE DOES NOT AFFIRMATIVELY OR NEGATIVELY AMEND, EXTEND OR ALTER THE COVERAGE AFFORDED BY THE POLICIES
BELOW. THIS CERTIFICATE OF INSURANCE DOES NOT CONSTITUTE A
[...]
any product brochures, software documentation, sample reports, or other
documentation that may assist LFUCG in better understanding and
evaluating the Respondent’'s response. Additional documentation shall not
serve as a substitute for other documentation which is required by this
RFP to be submitted with the proposal,

Ambiguity, Conflict or other Errors in RFP: If a Respondent discovers any
ambiguity, conflict, discrepancy, omission or other error in the RFP, it shall
immediately notify LFUCG of such error in writing and request modification
or clarification of the document if allowable by the LFUCG.

Agreement to Bid Terms: In submitting this proposal, the Respondent
agrees that it has carefully examined the specifications and all provisions
relating to the work to be done attached hereto and made part of this
proposal. By acceptance of a Contract under this RFP, proposer states
that it understands the meaning, intent and requirements of the RFP and
agrees to the same. The successful Respondent shall warrant that it is
familiar with and understands all provisions herein and shall warrant that it
can comply with them. No additional compensation to Respondent shall be
authorized for services or expenses reasonably covered under these
provisions that the proposer omits from its Proposal.

Cancellation: If the services to be performed hereunder by the Respondent
are not performed in an acceptable manner to the LFUCG, the LFUCG
may cancel this contract for cause by providing written notice to the
proposer, giving at least thirty (30) days notice of the proposed
cancellation and the reasons for same. During that time period, the
proposer may seek to bring the performance of services hereunder to a
level that is acceptable to the LFUCG, and the LFUCG may rescind the
cancellation if such action is in its best interest.

A. Termination for Cause

(1) LFUCG may terminate a contract because of the contractor's
failure to perform its contractual duties

(2) If a contractor is determined to be in default, LFUCG shall
notify the contractor of the determination in writing. and may
include a specified date by which the contractor shall cure the
identified deficiencies. LFUCG may proceed with termination
if the contractor fails to cure the deficiencies within the
specified time.



13.

14.

(3) A default in performance by a contractor for which a contract
may be terminated shall include, but shall not necessarily be
limited to:

(a) Failure to perform the contract according to its terms,
conditions and specifications;

(b) Failure to make delivery within the time specified or
according to a delivery schedule fixed by the contract,

(c) Late payment or nonpayment of bills for labor,
materials, supplies, or equipment furnished in
connection with a contract for construction services as
evidenced by mechanics' liens filed pursuant to the
provisions of KRS Chapter 376, or letters of
indebtedness received from creditors by the
purchasing agency,

(d) Failure to diligently advance the work under a contract
for construction services;

(e) The filing of a bankruptcy petition by or against the
contractor; or

(f)  Actions that endanger the health, safely or welfare of
the LFUCG or its citizens.

B. At Will Termination

Notwithstanding the above provisions, the LFUCG may terminate this
contract at will in accordance with the law upon providing thirty (30) days
written notice of that intent, Payment for services or goods received prior
to termination shall be made by the LFUCG provided these goods or
services were provided in a manner acceptable to the LFUCG. Payment
for those goods and services shall not be unreasonably withheld.

Assignment of Contract: The contractor shall not assign or subcontract any
portion of the Contract without the express written consent of LFUCG. Any
purported assignment or subcontract in violation hereof shall be void. it is
expressly acknowledged that LFUCG shall never be required or obligated
to consent to any request for assignment or subcontract; and further that
such refusal to consent can be for any or no reason, fully within the sole
discretion of LFUCG.

No Waiver: No failure or delay by LFUCG in exercising any right, remedy,
power or privilege hereunder, nor any single or partial exercise thereof, nor
the exercise of any other right, remedy, power or privilege shall operate as
a waiver hereof or thereof. No failure or delay by LFUCG in exercising any
right, remedy, power or privilege under or in respect of this Contract shall
affect the rights, remedies, powers or privileges of LFUCG hereunder or
shall operate as a waiver thereof.



15.

16.

17.

18.

19.

Authority to do Business: The Respondent must be a duly organized and
authorized to do business under the laws of Kentucky. Respondent must
be in good standing and have full legal capacity to provide the services
specified under this Contract. The Respondent must have all necessary
right and lawful authority to enter into this Contract for the full term hereof
and that proper corporate or other action has been duly taken authorizing
the Respondent to enter into this Contract. The Respondent will provide
LFUCG with a copy of a corporate resolution authorizing this action and a
letter from an attorney confirming that the proposer is authorized to do
business in the State of Kentucky if requested. All proposals must be
signed by a duly authorized officer, agent or employee of the Respondent.

Governing Law: This Contract shall be governed by and construed in
accordance with the laws of the Commonwealth of Kentucky. In the event
of any proceedings regarding this Contract, the Parties agree that the
venue shall be the Fayette County Circuit Court or the U.S. District Court
for the Eastern District of Kentucky, Lexington Division All parties
expressly consent to personal jurisdiction and venue in such Court for the
limited and sole purpose of proceedings relating to this Contract or any
rights or obligations arising thereunder. Service of process may be
accomplished by following the procedures prescribed by law.

Ability to Meet Obligations: Respondent affirmatively states that there are
no actions, suits or proceedings of any kind pending against Respondent
or., to the knowledge of the Respondent, threatened against the
Respondent before or by any court, governmental body or agency or other
tribunal or authority which would, if adversely determined, have a
materially adverse effect on the authority or ability of Respondent to
perform its obligations under this Contract, or which question the legality,
validity or enforceability hereof or thereof.

Contractor understands and agrees that its employees, agents, or
subcontractors are not employees of LFUCG for any purpose whatsoever.
Contractor is an independent contractor at all times during the
performance of the services specified.

If any term or provision of this Contract shall be found to be illegal or

unenforceable. the remainder of the contract shall remain in full force and
such term or provision shall be deemed stricken.

. 4 /oi//o/‘/

4

Signature Date



Table of Contents

Section
Cover Letter
B e R A.
Estimated Cost
B oot eh e B.
Specialized Experience
B e C.
Capacity to Perform Work
B et D.

B e F.
Familiarity
B e eeo e G.

B oo H.
Appendix
"] Required Forms

MBE WBE Participation

Good Faith Effort

Affirmative Action Plan
Equal Opportunity Agreement
Work Force Analysis Form

Certificate of Insurance



A. Cover Letter



October 21, 2014

Mr. Todd Slatin, Purchasing Director
Lexington-Fayette Urban County Government
Room 338, Government Center

200 East Main Street

Lexington, KY 40507

Re: RFP #55-2014 Investigation/Design Services for Town Branch WWTP Headworks
Improvements

Dear Mr. Slatin:

Thank you for the opportunity to submit this proposal for the above referenced project. Selecting
Strand Associates for the Town Branch Headworks Improvements Project Results in an
Operator-Friendly Facility that Meets Current and Future Grit Removal and Screening Needs.
Listed below are major factors that support this statement and distinguish our Project Team as a perfect
match to the project needs.

m Strand’s Understanding of Existing Town Branch Treatment, SCADA and Electrical Systems
Results in Seamless Incorporation of Screening and Grit Removal Facilities

B Our Proven Service and Commitment to LFUCG Demonstrates Our Ability to Serve LFUCG
Effectively on this Project

m Experience Implementing Screen and Grit Removal Facilities Leads to the Optimal Solution
for Town Branch WWTP

m  Strand’s Collaborative Approach Addresses Operation Staff Concerns for a User-F riendly
Facility

m Strand’s DBE Participation Provides Project Consistency and Meets LFUCG Goal

We look forward to the opportunity to continue our service on behalf of the Lexington-Fayette Urban
County Government.

Sincerely,

STRAND ASSOCIATES, INC.*

/.

ot 4 i % ¢

Michael L. Davis. P.E.
Senior Associate



B. Estimated Cost




Estimated Cost

Strand’s History of Service to LFUCG Includes Track Record of Project
Delivery Within Established Budgets

Our proposed fee is summarized below:

Strand's tee m

reflects our full

understanding of Existing Headworks Operation Review $3,000
the project
requirements. 2 Develop Equipment Replacement Concepts $12,000
3 Detailed Design $34,000
4 Bidding Services $6,000
Construction Services $20,000*

Total Fee | $75,000

* Construction Services fee estimate is based on 6 month construction period.

LFUCG/21-Oct-14 Estimated Cost — Page 1



C. Specialized Experience




Screen and grit
improvements are
required to
address remedial
measures plan and
reduce O&M costs.

LFUCG/20-Oct-14

Specialized Experience

Strand’s Proven Service and Commitment to LFUCG Demonstrates Our
Ability to Serve LFUCG Effectively on this Project

Strand Associates, Inc.” has been providing consistent and dependable civil and environmental engineering
services for public and private sector clients since 1946. To serve our national client base effectively, we have
350 staff in 10 offices throughout the country, including offices in Lexington, Kentucky. Our Lexington-
based staff have an established track record serving LFUCG since 1970. Wastewater is a major area of
specialized experience for our company. In 2014, we ranked 171 in the ENR Top 200 Environmental Firms.
Our project team provides the capabilities of a nationally recognized firm, with service from our local

Lexington staff. Our project team brings the following key attributes to this important LFUCG project.

Strand’s Understanding of the Town Branch Treatment Process, SCADA and
Electrical Systems Results in Seamless Incorporation of Screening and Grit Removal
Facilities

The Town Branch WWTP was constructed during a major renovation in the late 1980s. The plant has a 30
MGD design capacity and 64 MGD hydraulic capacity utilizing an extended aeration treatment process with
primary and secondary clarification. The headworks facility provides coarse screening, fine screening and grit

removal. Strand provided engineering services for LFUCG when the existing headworks was constructed, and

for subsequent upgrade projects.

The headworks facility contains a mechanically
cleaned coarse screen that removes large debris
from plant influent flow. Screenings are discharged
into a receiving tray for manual removal. This
screen is beginning to show signs of wear. This
project will replace the screen with another

mechanically cleaned screen.

Grit is removed through parallel vortex grit

4

chambers with Smith and Loveless “Pista Grit” Town Branch WWTP.

equipment. Grit is then processed through Wemco

grit pumps and Wemco grit classifiers for disposal. The grit system generally provides good service and
operation, but is subject to clogged grit piping, particularly during high flows. The grit system requires
renovation to address deteriorated grit piping, aging equipment and to coordinate flow capacities with the

new equalization facilities.

The headworks facility is monitored and controlled through a plant-wide SCADA system. Construction of a

new SCADA system upgrade is nearing completion. Strand provided engineering services for the original

Specialized Experience — Page 1



computer-based SCADA system as well as the current SCADA system improvements project. The headworks
Motor Control Center is being replaced as part of the SCADA and electrical improvements project. New
screening and grit removal systems will need to be coordinated with these recently upgraded

SCADA /electrical systems. Strand’s familiarity with the aspects of the headworks facility, including process,
mechanical, electrical and SCADA control provide us with the background to efficiently implement screen
and grit improvements. No other engineering firm has the level of knowledge that the Strand Team brings to

this project.

Our Proven Service and Commitment to LFUCG Demonstrates Our Ability to Serve
LFUCG Effectively on this Project

Strand has served LFUCG continuously and successfully since 1970. We are proud of our record of

Strand’s

commitment to performance and the privilege to be of service to the Urban County Government and to the community.
LFUCG is : S ; L . :
denionstrated by a Strand has provided a broad range of wastewater engineering services from initial planning through design
history of and construction phases. Members of the Strand project team worked on the original headworks facility
sugcessTully : design and construction in the late 1980s. More recently we provided engineering services for the Primary
completed projects

at Town Branch Effluent Pump Station Improvements project, and the on-going Town Branch Electrical and SCADA
WWTP.

Improvements Project. Strand also completed the Town Branch Phosphorus Study in 2005, that provides the

basis for meeting future phosphorus removal requirements.

The following table shows Strand’s 40+ year history of serving LFUCG.

Continuous, Proven and Unmatched Record of Service to LFUCG
MAJOR CAPITAL IMPROVEMENT PROJECTS KA R
Lexington Distillery District Improvements Project |
Legacy Trail Feasibility Study & Phase 1 |
Legacy Trail Phase 2
Town Branch/West Hickman WWTP/PS SCADA/Electrical
Sanitary Sewer Capacity Analysis
Town Branch WWTP Chiarination Equipment Replacement
West Hickman Misceilaneous Equipment Replacement
Town Branch Screw Pump Replacement
Pump Station Evaluations Project
Downtown Streetscape Planning & Design
Town Branch Primary Effluent Generator :
Wastewater Plants Electrical Service Upgrades
Town Branch Laboratory Assistance
Town Branch WWTP Electrical System Evaluation
Solid Waste Facility Expansion
Town Branch Phosphorous Removal Study
Todds Road Improvements Project [
Waest Reynolds Road Railroad Underpass [ [EC
North Elkhorn, East Hickman Trunk Sewer Rehabilitation | | (Mumeroud Projacts)
Edgelawn Detention Basin
West Hickman Trunk Sewer Rehabilitation (tumerou Proects) |
201 Facilities Plan Update = |
Meadows-North Arlington Infrastructure Master Plan hRsas
Lower Town Branch Sewer System Study |
Lower Cane Run Interceptor, PS & FM
Waest Hickman WWTP Construction
Heritage Hall Expansion
Thoroughbred Acres Storm Study YR
Georgetown Road Sewer System Study
Outer Perimeter Sewerage System Implementation Plan
Armstrong Mill Interceptor, PS & FM
Town Branch WWTP |
North Elkhom PS & FM
Eastern Interceptor
Town Branch WWTP Expansion

1

‘mscEcE BER

LFUCG/20-Oct-14 Specialized Experience — Page 2




Strand’s
experience
includes the
original Town
Branch screening
and grit removal
systems.

LFUCG/20-Oct-14

Based on direct knowledge of the Town Branch WWTP infrastructure gained during the successful
performance of multiple wastewater projects over the past forty years, Strand brings extensive knowledge

and experience to the Town Branch WWTP Headworks Improvements project.

Experience Implementing Screen and Grit Removal Facilities Leads to the Optimal
Solution for Town Branch WWTP

Strand’s Project Team has significant experience implementing screening and grit removal facilities for